Disconnect 1st-Rev. rod at transmission control arm
only. The stock 1st-Rev. rod is to remain connected
to steering column lever. Remove 2nd-3rd stock
linkage completely at both ends.

1.

Assemble bracket and brace with bolt, split-
lockwasher and hex-nut as shown in exploded
assembly drawing. :

Disconnect speedometer cable coupling from
transmission and pass it through hole in shifter
mounting bracket. Re-connect cable coupling to
transmission. Attach bracket and stiffener brace
assembly to transmission as shown in assembly
view, use stock transmission bolts. Tighten al.l

. bolts after alf have been started.

Pierce a small hole through the floor directly
:in -line with the top shifter mounting hole in

- bracket, about one inch away from the surface of |

the bracket. Use this pierced hole as a center to

cut a hole large enough to clear shifter. Hole :

should have 1/4" clearance around shifter.

if necessary). Tighten all mounting hardware.

Assemble arms with respective rods uéing bushings -

and spring clips. Refer to exploded assembly draw-
ing and select eSrrect rods from parts list accord-

ing to the vehicle {late or early). Thread rod

adjusting buttons onto rods, Refer to separate
shifter alignment instruction sheet for further
directions to align and assemble linkage.

After linkage has been connected and shifter is
operating properly, connect the backdrive linkage
to the 1-R arm. Refer to instructions printed on
the other side of this sheet for proper connection

. Install the shifter on the bracket and brace as-: ‘
sembly (enlarge the opening in the floor tunnel,

91 159 0927 00 ® 1989 by Hurst Performance. inc..

MASTERSHIFT
INSTAI?L[LATION INSTRUCTIONS

U.S. PATENT NO. RE25,561 & 3,052,135

OUE TO VARIATIONS IN AUTO MANUFACTURING
TOLEAANCES, THE TRANSMISSION RODS SUPPLIED
WITH THIS KIT MAY REQUIRE SLIGHT BENDING TO

CLEAR OBSTAUCTIONS, ETC. PROTECT THREADS
WHEN BENDING RUDS.

BEND RODS COLD —DO NOT APPLY HEAY

mm;-.lmg'l.nmru—-

BAGGED HARDWARE — Pt, 154 0013

———

i

570CK BACK-DRIVE
_RPD 8 LOCKNUT

SPEEDOMETER
COUPLING

DO NOT REMOVE

. \TRANSMISSION FROM CAR

{

ROD ADJUSTING BUTTON Pt. 119 3783 (2)
. BUSHING Pt.11B {681 (4}
. SPRING cLIP P1. 87000015 [4) .
. ARM  1ST/REV. Pt. 105 7656 —
. ROD 1S5T/REV. EARLY—{63-77) Pt. 213 %321
LATE—('78—79] Pt. 213 1562
. ARM  ZND/3RD Pt. 105 2320
. ROD EARLY—('63—77) Pt. 213 2322
LATE—-{78—79] 147

Pt. 213

Back-up light switch not incleded with this kit,
Fart No. 248 0003 ix purchased separstaly,

CONTENTS OF KIT SPEEDOMETER
COUPLING

BAGGED HARDWARE CONTAINING BOLTS TO ATTACH STICK: CLAMP AND

TQ SHIFTER AND BOLTS FOR GEAR STOPS IS Pr. 154 0071 HARDWARE

MOUNTING BRACKET Pt. 1170151
. STIFFENER BRACE : Pt. 11612319
. 3/8—24 x 7/8 HEX-HEAD CAP SCREW Pt. 215 3419
. 3/8" SPLIT LOCKWASHER PL. 97200359 2)

3/8—24 HEX-NUT Pt. 97000661
. SHIFTER & STICK ASSEMBLY Pt. 365 5802

STICK Pt. 2384331
. 7/16—14 x 3 HEX-HEAD CAP SCREW Pt. 2153447
. 716" FLATWASHER : Pt. 06000561 (2)
. 716" SPLIT LOCKWASHER P1. 97000404
< 711614 HEX-NUT Pt. 1791343 :3::;0{.5 15 DRILLED THROUGH TO TRANS-
. 3/8—16 x 2-3/4 HEX-HEAD CAP SCREW Pt. 215 b1448
- 3/B" INTERNAL/EXTERNAL TOOTH LOCKWASHER  Pt. 267 3497 REMOVED, CHECK Ot LEVEL ATER INSTAL.
. 3/8" FLATWASHER : Pt. 267 3477 LATION AND REPLENISH AS NECESSARY.
. 3/B15 HEX-NUT PL. 96000502
. BACK-UP LIGHT SWITCH BRACKET Pt. 117 D00

£28004£9€



